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Bo0wdal Gomgbedes 2 Laggero 6odwdols Bmdgdo 93 100 /100 /100
Quantity of samples Size of test samples , mm
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"~ :Test Results

Bodugdols # T 4
Sample : 1 Z
EABTGES Do) 95.2024 9.5.2024
Test Day o T
Boddol bbmgabgds , oy
Sample age , day il 2B+
239003EoL baby®demozmds , §9
Duration of test , sec 30 28
608930l Bmdqdo , 83 )
Sample size , mm AR .- 100/100 100/ 100

H ' 100 100
608930l §mbs , 32
Concrete weight , kg 1.7 1945
dmgrermdomo Gmbs , 33/6°
Density weight , kg/m? 1.97 1.95
803930 @GZ0GO3 , 36
Load of destruction , kN 1478 1307
Loddzoag 3w0935%y , R, 9335
Strength on compression , R , Mpa 14.78 13.07

@©aligahs denmgol Lyduserm bod@goggs R = 13.95 933

Conclusion Block average strength R = 13.95 MPa
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BEDEGI
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Comoression Report

CUSTOMER : "ogeoan” DATE i 5/9/2024
CUSTOMER ! gasdmBaBmEng RAPOR NO : #1/9.5.2024
ADRESS 1 : m6bg30, 48300 Lgmm3znbL3goak 4.6 STANDARD :
ADRESS 2 z RESERVE 1 :
BLOCK TYPE : dmfAimoy@o 50 L3 x 20 LA x 10 L3 RESERVE 2 1
: RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
mm mm mm g gjcm3 t1 12 day kN N/mm2
1 w0 100 100 1974 197 1.4.2024 9.5.2024 28+ 147.80 14.78
2 |00 100 100 1946 1.95 1.4.2024 9.5.2024 28+ 130.70 13.07
3
4
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 120
960 96
720 72
480 48
240 24
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Renat Begishev




